S.No. Part # Product Name Option Price Qty Action
Parts – ATVLR Land Rake
1 15004 HITCH ADJUSTMENT WELDMENT (ATVD, ATVLR)
More Info
$
2 15100 MAIN FRAME WELDMENT (ATVLR)
More Info
$
3 15159 WHEEL CARRIAGE WELDMENT (ATVLR)
More Info
$
4 15121 PIVOT PIN (WHEEL CARRIAGE) (ATVLR)
More Info
$
5 15110 LIFT ADJUSTMENT HANDLE WELDMENT (ATVLR)
More Info
$
6 15114 WHEEL CARRIAGE ADJUSTMENT ARM WELDMENT (ATVLR)
More Info
$
7 Parts - ATVLR Tool Bar Weldment
More Info
$
8 15113 DEPTH ADJUSTMENT LOCK (ATVLR)
More Info
$
9 15128 EXTENSION SPRING
More Info
$
10 14149 LANDSCAPE RAKE TINE, 1-HOLE
More Info
$
11 15099 RIM & TIRE ASSEMBLY (ATVD-2, ATVLR, ATVG)
More Info
$
12 15008 BALL COUPLER 1 7/8” (ATVD)
More Info
$
13 15129 HEX BOLT 3/8” X 3 1/2” GR. 5
More Info
$
14 15130 FLAT WASHER, 3/8”
More Info
$
15 15131 LOCK NUT W/NYLON INSERT, 3/8”
More Info
$
16 T742 HEX BOLT, 5/8” X 3 1/2”, GR. 2
More Info
$
17 9354 FLATWASHER 5/8”
More Info
$
18 15132 LOCK NUT W/NYLON INSERT, 5/8”
More Info
$
19 14150 HEX BOLT 3/8” X 1 1/2”
More Info
$
20 12899 HEX FLANGE LOCKNUT, 3/8”
More Info
$
21 15274 TINE BAR RETAINER STRAP
More Info
$
22 15134 COTTER PIN 5/32” X 2”
More Info
$
23 12165 HEX HEAD BOLT, 3/8" X 3" GR.2
More Info
$
24 15135 PULL PIN
More Info
$
25 15136 HAIR PIN
More Info
$
26 15118 ADJ PIVOT BRACKET WELDMENT
More Info
$
27 15157 WHEEL BEARING, 5/8”
More Info
$